From serial No.03670013 and after.

Unit No.06
Clamp

0
23

19

2l

. s

1288/8/30



Unit No.06

w53

Clamp From serial No.03670013 and after,
Enﬂ? Parts No. Parts Name Drawing No. or Type | Qty Note
1 | 743048622 Clamp ass'y B26180d 2
2 | 74303511 Clamp housing 826181a 2
3 | 74305232 Clamp laver KH10x 20 2
4 | 74305520 Elbow B-6 x 4-PT 144-BS 2
5 | 74305304 (75169501} | Tube 30-06 {1M) 2
- B | 74304832 Nipple A8 x 4-PT 1/4-BS 2
7 | 74305411 Coupler 20PF (1/4) 2
8 | 74303508 Cylinder B826183b 2
9 | 74303513 Piston 826184b 2
10 | 74305202 (10317120} | O-ring P-50A 2
11 | 74305204 (36110501} | O-ring P-16 2
12 | 74303726 (74161330) | Spring 806005 2
13 | 74303522 Cylinder cap 826188 2
14 | 74300604 Cap screw M6 x 15 8
15 | 74303505 Hanging spring 826218 4
16 | 74304907 Cap screw M6 x 85 4
17 | 74303818 insernt 806673 4
18 | 74305514 Set screw {flat end) MEx 8 4
19 | 74303526 Stroke shaft 826187 4
20 | 74308405 Set screw {cup end) MEx 6 g
21 | 74305214 (10001102) | Snapring STW-20 8
22 | 74303528 Stroke bearing 8010232 4
23 | 74305501 (74353901) | Set screw {cone end) Mdx4 4
24 | 74305509 Set screw {dog end) Mi0ox 14 4
25 | 74306405 Set screw {cup end) MEx8 4
26 | 74303731 Cushion 806009 8
27 | 74304608 Lock plate 816004a 2
28 | 74304611 Pressure pin 818005b 4
29 | 74304614 Release spring ' 816006 4
30 | 74304022 Stripper bolt STOS x 25 4
31 | 74303518 Clamp base 826189a 2
32 1 74302817 (73157630) | Cap screw M8 x 15 8
33 | 74303808 Straight pin d6h7 x 63 2
34 | 74305515 Set screw {cone end) Mgx8 2
35 | 74303811 Straight pin (with screw) ®10ms x 28 4
36 | 74303517 Clamper 826227a 2
37 | 74305513 Set screw {cone end)} 826186 4
38 | 74303803 Straight pin 95m6 x 36 2
3% | 74303816 insart 806073 4
40 | 74305504 (10322119) | Set screw MEx8 4
1988/6/30



Linit No.05

Y-axis slhide From serial No.03670013 and after.
1ngg‘x Parts No. Parts Name Drawing No. or Type | Q'ty Note
41 | 74304618 Clamp plate 826235a 2
42 | 74305020 Countersink had socket screw M5 x 12 (unbrako) 8
43 | 74304620 (74181353) | Stopper plate 816026b 4
44 | 74305019 Countersink had sockef screw M4 x 10 {unbrako) 4
45 | 74303727 Spring 826015¢ 4
48 | 74303718 Spacer 826016b 4
47 | 74305031 Head EWPH200-1 4
48 | 74304836 Cap screw M4 x 16 {unbrako) 16
48 | 74304810 Head cover 828017 4

—Bde. 1988/6/30



Unit No.07
Repositioning From serial N0.03670013 and after.

7Y

Single Double

—55~ ' 1988/6/30



Unit No.07

used in 44-station sturret

Repositioning From serial No.03670013 and after.
“‘Sg" Parts No. Parts Narme Drawing No. or Type | Q'ty Note

1 | 74304117 Repositioning plate (F) (single) | 813392b 1

2 | 74304119 Repositioning plate (F)} (double} | 813398a 1

3 | 74302819 (44028616) | Cap screw Mi2x 30 3

4 | 74301615 (44028619) | Spring washer M12 3

5 | 74304118 Repositioning plate (R) 813393a 1

6 | 74302819 (44028616) | Cap screw M12 x 30 3

7 | 74301615 (44028619} | Spring washer M12 3

8 | 74305812 Cylinder base 826551a 2

g | 74305887 Cap screw M12 x 50 (unbrako) 8
10 | 74301615 (44028619 | Spring washer Mi2 8
11 | 74305801 Alr cylinder 7931015 GAIG-80-60 2
12 | 74304917 Cap screw M12 x 40 ]
13 | 74301615 (44028619} | Spring washer Mi2 8
i4 | 74305805 Cylinder head 826535a 2(1)
15 | 74304018 Repositioning base 813165b 2(3)
16 | 74302815 Cap scraw M5 x 20 4 (6}
17 | 74305850 (61166628) | Cone disk spring CDW-8H 4 (B)
18 | 74305819 Guide plate 826852 {1
19 | 74305825 Spherical head 829505 {1
20 | 74305861 Spring pin 96 x 36 (1)
21 | 743056822 Holder head 826503 {1
22 | 74305862 Spring pin 1%x70 {2
23 | 74304952 (36321227} | Cap screw M16 x 40 (1)
24 | 74302902 Spring washer M1ig 2)
25 | 74305828 Set bolt 829507a (1)
26 | 74305806 Cylinder head 829504h {2)
27 | 74304017 (74532826) | Repositioning base 823713 2
28 | 74302815 Cap screw M86 x 20 4

*Parentheses in Q'ty indicate the quantity 1988/6/30



From serial No.03670013 and after.

Unit No.08
Tool holder

1-1/4"-56s1

1/2"-686st

Rqgagee

?V:czzﬁ.ﬁs&
o

]

LQ
m..?.?..uis_{.mﬁ
[ ST o B T o BV I Bl B
2

[

Toper

D
ws?aﬂﬁs
A L0 PO e | e | o Y
2

]

A ] E

@ ® 1" 3
.mmmzwwnfm
Z 2 IR ol I
Ela|lmiolio|win
]

1)

©ORE

r:_t...m... fUﬂIH, L MW
, e hﬁﬂwhr T
[ } : ! T L.
| | | ,w j | ; _ i

2"-bgst

1988/6/30

57—



Unit No.08

Tool holder From serial No,03670013 and after,
lﬁgg." Parts No. Paris Name Drawing No. or Type | Q'ty Note
1 | 74306122 (74164916) | 1/2" die holder 827106¢ 8 | Hn e
2 | 74306301 (75066610} | Ball plunger BP-8 28
3 | 74308323 Cap screw M10x 75 96
4 | 74300519 (10001520) | Spring washer M1o 98
5 | 74308022 Washer 827013b 96
6 | 74206201 112" die spacer 8271070 8 | mimodaco
7 | 74315018 Grooved fastener pin D-98 x 25 48
8 | 74308408 Sot screw {flat end) M x4 28
9 | 74306007 1/27,1-1/4" guide key 5501007g 20
10 | 74302842 Cap screw M6 x 20 {unbrako) 44
11 | 74306018 (74165218} | Shoulder screw 5501017¢c 100
12 | 74306004 (74165223} | Lifter colier 5500217 84
13 | 74306214 (74165232) | Lifter spring B 8272412 84
14 | 74306125 1-1/4" die holder (C) 8271550 6 | it mdexNoge "
15 | 74308128 1-1/4 die holder (D) 827156 § | ioaserder lagather
16 | 74306204 1-1/4" die spacer (C) 827157¢ g | iease ordnr logether
17 | 74306205 1-1/4" die spacer (D) 827158¢ B | oo
18 | 74306123 2" die holder 827114g 4 | e
19 | 74306026 S.P. spring 827018 32
20 | 74306414 Pan head machine screw Mix8 3z
21 | 74306202 2" die spacer 827115f 4 | wideoa
22 | 74308304 (54117433} | Free stroke bearing G-33 24
23 | 74306001 (74165112) | Die key 488034¢ 8
24 | 74308419 (105560168) | Countersink head machine screw | M6 x 18 B
25 | 74308010 (74180501) | 2" guide key 5501050¢ 4
26 | 74304941 Cap screw M8 x 25 {unbrako}
39 | 74307602 Cap screw M6 x 16 56
40 | 74300517 (44027928) | Spring washer M§ 56

58— 1988/6/30



QE/9/8061

Lnit No.08
Tool holder

From serial No.03670013 and after.

3-1/2"-56st

4-1/2"-56st




Unit N0.08

Tool hoider From serial No.03670013 and after.
'”gs?‘ Parts No. Parts Name Drawing No.or Type | Q'ty Note

27 | 74306127 3-1/2" die holder 8271629 2 | e Noose
28 | 74306324 Cap scrow M12x 75 16

29 | 74301615 (44028619) | Spring washer Mi2 16

30 | 74306023 Washer 827014b 16

31 | 74306206 3-1/2" die spacer 8271631 2 | o Mo g
32 | 74308402 Grooved fastener pin DS10x 20 8

33 | 74306008 (74336711) | 3-1/2" guide key 5501010c 2

34 | 74306014 (74165219) | Lifter ring 5501009¢ 16

35 | 74306213 (74165233) | 3-1/2"4-1/2" lifter spring 827240a 16

36 | 74306124 4-1/2" die holder 827123g 2 | gt
37 | 74306203 4-1/2" die holder 827125¢ 2 | i e togathar
38 | 74306009 4-1/2" guide key 5501016c 2

60 1988/6/30



Unit No.09
Hydraulic and pneumatic piping From serial No.03670013 and after.

#
EE
@@ i
1
H Pl
-
¥ I
v g | -
&3

QO0E

S o

~B1— 1988/6/30



Unit No.og

Hydraulic and pneumatic piping

From serial No.03670013 and after.

62

Engg?( Parts No. Parts Name Drawing No. or Type Q'ty Nots
1 | 74308250 Hydraulic power unit 78310587 1
2 | 74308244 Bracket 6013820 1
3 | 59157428 Cap scrow Mi6x 30 4
4 | 74302902 Spring washer Mis 4
5 | 74309247 Rubber cushion 8013821 4
6 | 74301827 (10555324) | Nut M12 (type 1) 4
7 | 74308255 (74337841) | Unit cover 60138271 1
8 | 74314411 Cap screw M8 x 50 2
9 | 74300605 (36329937) | Cap screw MEx 10 4

10 | 74300148 (74325307) | Sticker (don't §ift) 810649 1
11 | 74308254 Unit cover {2) 817728a 1
12 | 74302812 Cap screw M6 x 10 4
13 | 74309256 (74337842) | Oil filler port cover 6013829 1
14 | 74302812 Gap screw M6 x 10 4
15 | 74310701 Stop valve T-02AT-330 1
16 | 74310703 Pressure switch TDZ-3F 1
17 | 74310705 Check valve S10A1-0-998-0 {{).SK) 1
18 | 74310707 Unicad relief valve DA10-2-A0/80-998-0 1
19 | 74310708 Gear pump %ﬁ?g@? 4 1
20 | 74310711 Induction moior 2.2 kw 4P i
21 | 74310713 Suction filter MST-04-100u (£150) 1
22 | 74310715 Air breather MSA-C0T-P 1
23 | 74310717 Suction filter MST-08-100; (#150) 1
24 | 74310719 Line fiter UCF-E03-10u 1
25 | 74310150 Filter element ” Uo3-010P 4
26 | 74310721 Pressure gauge 1
27 1 74310723 Pressure gauge DU-PF 1/4 980 x 10K 1
28 | 74310725 Thermo-switch ALS-C1090C 1
29 | 74310727 Heat exchanger CLX-24 1
30 | 74310729 Oil level gauge g%-goh 1
31 | 74310731 Ol reservoir 60L 1
32 | 74310236 Rubber huse JAT12 L=1000 1
33 | 74309358 (74522602) | Hose joint (1/2") 60135630 1
34 | 74310243 (74339018} | Hose band #1 z
35 | 74309822 Male-female elbow STE-PT 172" i
36 | 74310238 Rubber hose (1"} JA120 L »750 1
37 | 74300359 (74338029) | Hose joint £013654b 1
38 | 74310244 (74339017} | Hose band #2A 2
39 | 74309343 Pipe 1/2" (A} “817780 . 1
40 | 74309924 Elbow - 1
1988/6/30



Unit No.Og

Hydraulic and pneumatic piping

From serial No.03670013 and after.

index

S

No. Parts No. Parts Name Drawing No. or Type Qty Note
41 | 74308344 Pipe 1" (A) 817781 1
42 | 74309825 Elbow 1" 1
43 | 743093486 Pipe (B) 817783 1
44 | 74309345 Pipe (A) 817782 1
45 | 74310255 Clamp MC75-2 3
48 | 74310248 Rubber bushing RB75-004 3
47 | 74310250 Rubber bushing RB75-008 3
48 | 10555638 Cap screw M10x 90 g
49 | 74300519 (10001520) | Spring washer M10 g
1988/8/30



Unit No.09

From serial No.03870013 and after.

Hydraulic and pneumatic piping

ARROW A"

1988/6/30




Unit No.og

Hydraulic and pneumatic piping

From serial No.03670013 and after.

-5

Iﬁgg'x Parts No. Paris Name Drawing No. or Type Qiy Nots
80 | 74310237 Hubbsr hose JA112 L=1400 1
51 | 74300358 (74522602) | Hose joint (1/27) 8013653b 1
52 | 74310243 (74338018} | Hose band #1 2
53 | 74309826 (74162611) | Male-female elbow 172" 1
54 | 74310238 Rubber hose (1) JA120 =950 1
5% | 74309359 (74338029) | Hose joint 613654b 1
56 | 74310244 (74339017} | Hose band #2A 2
57 | 74310324 Tee 1" 1
58 | 74308917 Batrre! nipple 1" 1
59 | 74310214 (21104233} | Tube N2-4-10x 8 L=5000 1
60 | 74310015 Elbow 4E32-3004 1
61 | 74310014 Cennector 4EG1-3004 1
82 | 74310256 Band PLT21 4
83 | 74309806 Cap screw M8 x 70 4
64 | 74310235 Hose ot JLW-08 L= 310 1
85 | 74309906 Bushing 1" x /87 1
66 | 74310512 (36115917) | Adapter 3001F06 2
67 | 74309863 (74338014) | Elbow 6013659 1
88 | 74310280 Hose £506 L= 450 1 Gy
69 | 74310512 (36115917) | Adapter 3001F08 2
70 | 74310262 Hose F506 L=5300 1
71 | 74310512 (36115917) | Adapter 3001F06 2
72 | 74310333 Tee STAD3-000J 1
73 | 74309942 Nipple SNPO3-000.J 1
74 | T431026F /431034 HOSE s F506 L= 450 1
75 | 74310512 (36115917) | Adapter 3001F08 1
76 | 74310513 (74338610) | Adapter 302106 2
77 | 74309236 Accumulator support (A) 6013907 1
78 | 74302820 Cap screw Mt12x 35 2
79 | 74304914 Cap screw MiZ x 55 4
80 | 74309228 Accumulator 7951134b 1
81 | 74308237 Accumulator support (B} 6013908a 1
82 | 74302820 Cap screw Mi2x 35 4
83 | 74301615 {44028618) | Spring washer M12 2
84 1 44028618 Washer M12 2
85 | 74310136 Solenoid valve i&%&gﬁggggt i
86 | 74310137 Solenoid valve N85, 1
87 | 74309655 (74338020) | Solenoid valve block 6013915a 1
88 | 74309817 (10465810) | Plug 1" 2
89 ; 74304959 Cap screw M10 x 75 {unbrako) 4

1988/6/30

4334
S5 oo

E YN

(300



Unit No.og

Hydraulic and pneumatic piping

From serial No.03670013 and after,

—66—

’n{is‘x Parts No. Parits Name Drawing No. or Type Qty Note

90 | 74314409 Cap screw M6 x 50

91 | 74304903 Cap screw M5 x 50 4
92 | 74300657 (74338024} | Choke plug 8013916a 1
93 | 74309815 (73118306} | Plug PT 1/4" i
94 | 74310411 (74338113) | Check valve C1T-63-5-20 1
35 | 74308042 Nipple SNPO3-0004 1

1588/6/30



Unit No.08
Hydraulic and pneumatic piping

From serial No.03670013 and after.

117
ti2fity
He

(5l 4
1o

I =

e 11,

0941031 (1081107
04
10%

106

-7

1o1}io2

i2oji2if122
126l 27f128]129]130

1988/8/30



Unit No.Og

Hydraulic and pneumatic piping

From serial No.03670013 and after.

inﬂ?( Parts No. Parts Name Drawing No. or Type | Qty Note
96 | 74308203 Air control unit 7931083 1
97 | 74800606 {44235241) | Cap screw M8 x 20 2
98 | 74300818 (10001521) | Spring washer M2 2
89 | 74300511 Washer M8 2
100 | 74300826 (74162811) | Male-female otbow 12" 1
101 | 743008811 (74338518) | Plug 40PM 1
102 | 74300907 (74182521) | Socket 20SH 1
103 | 743009935 Nipple 1/2" 1
104 | 74309903 (58251328} | Bushing 127 x 1/4* i
105 | 74308909 (74162521} | Socket 205M 1
106 | 74300812 {74162522) | Plug 20PH 1
107 | 74309935 Nipple 12 1
108 | 74309948 Cross 12n 1
108 | 74308937 Nipple 12" x 1447 1
110 | 74310325 (751698819) | Tee /4" 1
111 | 74300207 Pressure switch 8Ps-8T 1
112 | 74309918 (75168924) | Berrel nipple 1/4" 1
113 | 74310214 (21104233) | Tube NZ2-4-10x 8 L« 40m 1
114 | 74310018 Elbow PL10-PT 1/4" 1
115 | 74310008 (74315223} | Male connaector PC10-PT 1/4" 1
116 | 74310007 Male connector PC10-PT 1/2" 1
117 | 74310214 (21104233} | Tube N2-4-10x 8 L=30m 1
118 | 74310332 Tee PST 10-PT 3/8" 1
119 | 74309215 Regulator AR210-03G-X222 1
120 | 74300222 Solenoid valve base 6013812a 1
121 | 74300607 (21415514) | Cap screw MBx 25 4
122 | 74300518 (10001521) | Spring washer M8 4
123 | 74300231 Manifold 7951055a 1
124 | 74309936 Nippie e 1
125 | 74309816 Plug /8" 1
126 | 74310203 (74162402) | Solenoid valve S5ER-8E 1
127 | 743009803 (44446227) | Cap screw Mé x 40 2
128 | 74310227 (74162502) | Silencer SA-8 2
129 | 74300938 (81182510} | Nipple 38 x 14" 1
130 | 74309825 (74162615) | Male-female albow 174" 1
131 | 74310214 (21104233) | Tube N2-4-10x 8 L=25m 2
132 | 74310009 (74315223} | Male connestor Pcto-PT 114" 2
133 | 74310129 (74330823} | Uniontee Put-10 2
134 | 74310009 (74315223) | Male connactor PC1C-PT1/4" 4
135 | 74310214 (21104233) | Tube N2-4-10x8 L=55m 1
1988/8/30



Unit No.0S
Hydraulic and pneumatic piping From serial N0.03670013 and after.

L @ EﬁE?S
S fi 136 (#9(aad——
REE/ DL 9 (@—igs

o (@) OO
ﬂu"ml 142Y143 E\“fj dndil

DETAH. "A"

159
|5B{157

DETAIL "C"

_69— 1988/6/30



Unit No.og

Hydraulic and pneumatic piping

From serial No.03670013 and after.

index

No. Parts No. Parts Name Drawing No. or Type 'ty Note
136 | 74310214 {21104233) | Tube N2-4-10x 8 1
137 | 74310019 Efbow PL10-PT-3/8" 1
138 | 74309205 (74162318) | Pressure switch 7931003 1
139 | 74309916 {75169924) | Barrel nipple 174" 2
140 | 74310329 (75169919) | Tee 1/4" 1
141 | 74310328 Tee PT6-PT 1/4" 1
142 | 74310008 Male connector PCE-FT 1/4" 1
143 | 74310130 Union tee PUTs 1
144 | 74310206 (74162440} | Solenoid valve unit E108-035ER 1
145 | 74302817 (73157630} | Cap screw M8 x 15 4
146 | 74300518 Spring washer M8 4
147 | 74309816 Plug /8" i
148 | 74300815 (37118306} | Plug 14" 2
149 | 74310227 (74162502} | Silencer SA-8 3
150 | 74310406 Throttle valve ES-2 2
151 | 74310117 Male-female socket 1/4" 2
152 | 74310218 Tube N5-4-6x4Ll=45m 1
153 | 74310415 Coil tube P910m 1
154 | 74310417 Cladle KRBe-G5 2
165 | 74310420 Convex Cv-175 2
166 | 74310501 Pan head machine screw M8& x 14 2
157 | 74310308 (44552921) | Saddle CH-19 3
158 | 10325321 Pan head machine screw M6 x 10 3
159 | 74310620 Toothed lock washer Ms 3
180 | 74310008 Male connector PCE-FT 1447 3
181 | 74310011 Male connector CANB-PT 1787 3
162 § 74310017 Elbow PLE-PT1/4" 4
183 1 74310218 Tube N2-4-6x4 L=68m 1
164 | 74309903 (58251326) | Bushing 12" x 114" 4

| 70~ 1988/6/30



Unit No.09
Hydraulic and pneumatic piping From serial No.03670013 and after.

SECTION "B-B"

SECTION "C-C

71— 1988/6/30



Unit No.og

Hydraulic and pneumatic piping

From serial No.03670013 and after.

72—

'“g;" Parts No, Parts Name Drawing No.or Type | Qity Note
165 | 74309654 Solenoid plate 827637 1
166 | 74300607 {21415514) | Cap screw MBx 25 2
167 | 74300518 (10001521) | Spring washer M8 2
168 | 74310201 (74162408) | Solencid valve 3EC-8E 1
169 | 74309801 Cap screw M5 x 40 3
170 | 74310227 (74162502) | Silencer SA-8 1
171 | 74310017 Male elbow PL8-PT1/4" 2
172 | 74310213 (21104225} | Tube N2-4-8x41l=05m 1
173 | 74308626 Regulator support 827638 2
174 | 74300211 (74163208) | Regulator 7831006 1
175 | 74309803 (44446227} | Cap screw M6 x 40 2
176 | 74300517 (44027928} | Spring washer M6 2
177 | 74302328 (44027930} | Washer M8 2
178 | 74309915 (75169924} | Nipple 174" 1
179 | 74310410 (74162518} | Check valve VR1310-02 1
180 | 74310508 Male-female tee 174" 1
181 | 74310009 Male connector PC10-PT1/4" 1
182 | 74310214 (21104233) | Tube N2-4-10x81=20m 1
183 | 74310018 Male elbow PLIC-PT1/4” 1
184 | 74309815 (37118308) | Plug 1/4™ 1
185 | 743105086 Male-female tee 174" 1
186 | 74309944 (74162803) | Nipple NA-1/4" 2
187 | 74308206 (74162318} | Pressure switch 7931004 1
188 | 74309624 Mydraulic hose 8012889 1
189 | 74309823 (74166014) | 90° elbow 90-L-04 1
190 | 74309704 Bwivel joint 5033736a 2
191 | 74309629 Dust hose 827641 1
192 | 74310424 {74163127) | Wire band o100 2
183 | 74309707 (74175310} | Joint collar 5033737 2
194 ;1 74310520 {74183434) | Snapring STW-100 2
185 | 74308425 Pust bracket 827738 2
196 | 74300607 (21415514) | Cap screw MB x 25 4
197 | 74300518 (10001521) | Spring washer M8 4
198 | 74309711 Cover 827738 1
199 | 44027732 Pan head machine screw Mé x 12 4
200 | 74309713 Bracket base 827716a 1
201 | 74308807 Cap screw MBx 85 2
202 | 74300518 (10001521) | Spring washer M8 2
203 | 74308860 Dust plate 817784 1
204 ¢ 74300807 (21415514) | Cap screw M8 x25 4

1988/6/30



Unit No.og

Hydraulic and pneumatic piping From serial No.03670013 and after.
5”&:‘;* Parts No. Parts Name Drawing No. or Type | Q'ty Note
205 | 74300518 {10001521) | Spring washer M8 4

73 1986/5/30



Unit No.09
Hydraulic and pneumatic piping From serial No0.03670013 and after.

OE//B061



Unit No.og

Hydraulic and pneumatic piping

From serial No.03870013 and after.

—75-

”’Sif‘ Parts No. Parts Name Drawing No. or Type Qty Note
206 | 74309415 Fixed hose guide 817704a 1
207 | 74302813 Cap screw ME x 12 8
208 | 74309410 Movabie hose guide 8012892b 1
209 | 74302814 Cap screw ME x 14 4
210 | 74300517 (44027928} | Spring washer Mé 4
211 | 74302328 {(44027930) | Washer M6 4
212 | 74308416 Joint 817510 1
213 | 74304905 Cap screw M6 x 35 2
214 | 74300517 {44027928) | Spring washer M6 2
215 | 74309419 Hose (A) 6012893 1
216 | 74310508 Male adapter MM-04 3
217 | 74309344 Pipe 6012894 2
218 | 743098402 (74163015) | Connector 8J-S-10x 1/4" 4
219 | 743009815 (37118306} | Plug 1/4* 1
220 | 74310329 (75169919} | Tee 14" 3
221 | 74300944 (74162803) | Barmei nipple NA-1/4" 3
222 | 74309908 (74162521) | Socket 205M 3
1988/6/30



Unit No.09
Hydraulic and pneumatic piping From serial No.03670013 and after.

fraayy
=

P
#
»

e3P

1
:

ARROW " A"

(JE/9/5861



Unit No.og

Hydrautic and pneumatic piping

From serial No.03670013 and after.

fndex

i

No. Parts No. Parts Name Drawing No.or Type | Qty Note
223 | 74309638 Bearing base 827203a 1
224 | 74302820 Cap screw M12x35 2
225 | 74300643 Bearing support (upper) 827204 1
226 | 74309808 (10343103) | Cap screw M3x 18 2
227 | 74309644 Bearing support {lower) 827205 1
228 | 74309808 (10343103} | Cap screw M3x 16 2
229 | 74309517 Holler rail 827207a 1
230 | 74310534 Straifiit pin {with screw) bg x 45 1
231 | 74309648 Bar 827208 1
232 | 74310515 Ball bearing #600227 2
233 | 74310517 (16247621) | Snapring STW-15 2
234 | 74308606 Cylinder holder B27209b 1
235 | 74310528 (21102140) | Spring pin %5 x 50 1
236 | 74310428 (74165733) | Cam foliower KR16x LL 4
237 | 74300503 (10310352) | Nut M6 4
238 | 74300517 (44027928) | Spring washer M6 4
239 | 74309609 Foller cover 827210 1
240 | 74309808 Cap screw {with wiring hose) M5 x 10 (unbrako} 4
241 | 74310434 Wire ®1x1m i
242 | 74310802 Air cylinder 940 x 1508t 1
243 1 TAB10605 (74165732} | Ring ball RBIW-14 1
244 | 74310525 (37014632) | Spring pin P4 x 20 1
245 1 74309111 Knob 480897 1
246 | 74310527 (74314812} | Spring pin 95 x 38 1

| 247 | 74309216 (74163301) | Balance valve unit 7931008 H

248 74309108 Balance valve brackst 480893 1
249§ 74300606 (44235241) | Cap screw MBx20 2
250 . 74300518 (10001521} | Spring washer M8 2
251 | 74310614 (44029703} | Boli M10x 20 2
252 1 74300519 (10001520) | Spring washer M10 2
253 | 74300805 Cap screw M6 x 10 {unbrako) 6
254 | 74300517 (44027928) | Spring washer Mé 6
255 | 74302328 (44027930} | Washer MB 8
256 | 74309903 (58251326) | Bushing t1/2mx 1/4" 1
257 | 74310216 Tube N5-1-3/8" 1m 1
258 | 74310031 (74162813} | Male elbow LIN 3/8-PT 144 1
259 | 74310217 Tube N5-4-6x4 1.5m 1
260 74310012 Male connector CANSPT 1/4 1
281 | 74310431 Speed controlier 5-2 1
2621 74310308 Saddie CD-1/4 2

1988/6/30



Unit No.Og

Hydraulic and pneumatic piping

From serial No.03670013 and after.

Index

—78-

No. Parts No. Parts Name Drawing No. or Type Q'ty Nots
263 | 74309802 Cap screw M5 x 10 {unbrako)

264 | 74300526 Toothed lock washer M5 4

265 | 74309520 Stopper 82?752 i

266 | 74309802 Cap screw M5 x 10 {unbrako) 2

267 | 74300528 Toothed lock washer M5 2

268 | 74309916 {(75169824) | Barrel nipple 14" 1

289 | 743009825 {74162615) | Male-female elbow HES 1

270 1 74308601 Sticker 8208424 1

1988/6/30



-

N

:

00,
D)

18YE PUE £100/9E0ON [BUaS Woid

1888/6/30

~79—

LOBOUGNT]
OFON HUN



Unit Noj 0

Lubrication From serial No.03670013 and after.
inﬁg?( Parts No. Parts Name Drawing No. or Type | Q'ty Note

1 | 74310801 Manifold 818006 i

2 | 74304009 Cap screw M8 x 40 2

3 | 74310905 Legend plate 818008 1

4 | 74310835 Grease pump 7931018 1

5 | 74300606 (44235241) | Cap screw Mex20 3

6 | 74300518 (10001521) | Spring washer M8 3

7 | 74310958 (75169304) | Grease nipple A-1/8" 5

8 | 74310039 Distributer U-84MA2 1

8 | 74304805 Cap screw Mx 35 2
10 | 74300517 (44027928} | Spring washar MB 2
11 | 74310810 Flexible hose ME716-6 L= 1075 2
12 | 74310909 Flexible hose M6716-6 L= 550 2
13 | 74310915 Copper pipe P6x20m 1
14 | 74310844 (74161919} | Pipe connector K865621 12

15 | 74310050 (74161908) | Elbow K865631 g
16 | 74310053 (74161832) | Union K865651 2
17 | 74310945 (74161920} | Pipe connector KBg5622 1
80— 1988/6/30




Unit No.11
Etectric (1) From serial N0.03670013 and after.

ARROW "A"

81— 1988/6/30



LUnit No. 1 1

Electric {1 From serial No.03670013 and alter.
Enﬁ? Parts No. Parts Name Drawing No. or Type | Qy Note
1 | 74306908 Dog (OT) 818707a 4
2 | 74302813 Cap screw M6 x12 8
3 | 74300517 (44027928} | Spting washer M6 8
4 | 74302328 {44027930) | Washer Mé 8
5 | 74306807 Dog (origin} 818998 1
6 | 74302813 Cap screw M&x 12 1
7 | 74300517 {44027928) | Spring washer M8 1
8 | 74302328 (44027930) | Washer M8 1
g | 74307308 X-axis dog bracket 818708 1
10 | 74309808 {(10343103) | Cap screw MB x 16 8
11 | 74300518 (10001521) | Spring washer M8 6
12 | 74307304 L.S.bracket 818785a 5
13 | 74302815 Cap screw M5 x 20 10
14 | 74300517 (44027928) | Spring washer M6 10
15 | 74308315 (74163509) | Limit switch Z2C-Q2258 5
16 | 74307625 Pan head machine screw M4 x 60 2
17 | 74307623 Pan head machine screw M4 x 85 2
18 | 74300515 (44027327} | Spring washer M4 2
18 | 74300501 Nut M4 2
26 | 74307010 Bracket 818530b 1
21 | 74307905 Countersink head socket screw | M6 x 12 (unbrake) 6
22 | 74307525 Ovaerride detacting plate 808518a 1
23 | 74307528 Isolating plate k 8085192 1
24 | 74307529 Isclating piece 808520a 3
25 | 74307504 Countersink head socket screw | M5 x 10 {unbrako) 3
26 | 74307725 Lug terminal 1.25-4 1
27 | 74307621 (10566114} | Pan head machine screw Mdx5 1
28 | 74300515 (44027327) | Spring washer M4 1
2% | 74307307 Y-axis dog bracket 818533b 1
30 | 74300606 (44235241) | Cap screw M8 x 20 8
31 | 74311518 (10001521) | Spring washer M8 8
32 | 74306906 Dog {OT) 818707a 2
33 | 74306801 Dog (A) 808515b 2
34 | 74302813 Cap screw M6 x 12 8
35 | 74300517 {44627928) | Spring washer Mé 8
36 | 74302328 (44027930) | Washer Mg 8
37 | 74308905 Dog (origin) 824757a 1
38 | 74302813 Cap screw MB x 12 2
39 | 74300517 (44027928) | Spring washer M6 2
40 | 74302328 (44027930} | Washer Mé 2
1988/8/30

82—



Unit No. 1 1

Electic (1) From serial No.03670013 and after.
mi?ig?( Parts No. Parts Name Drawing No. or Type Q'ty Note
41 | 74306904 Dog (external slowdown) 828536hb 1
42 | 74302813 Cap screw MEx 12 2
43 | 74300817 (44027928) | Spring washer Mé 2
44 | 74302328 (44027930) | Washer M8 2
45 | 74308316 Limit switch LDZ-5312 2
46 | 74300607 (21415514) | Cap screw MBx 25 8
47 | 74307332 Sub plate 818992 2
48 | 74300606 (44235241} | Cap screw M8 x 20 4

83— 1988/6/30



Unit No.11

From serial N0.03670013 and after.

Electric (1)

1988/6/30

84—



Unit No.1 1

Electric (1) From serial No.03670013 and after.

’”ﬁg." Parts No. Parts Name Drawing No. or Type | Q'ty Nots
49 | 74307014 Control box 6012981 1
50 | 74307602 Cap screw MBx 16 4
51 | 74300517 (44027928) | Spring washer M6 4
52 | 74302328 (44027930) | Washer M6 4
53 | 74307313 (74163434) | Control panel 818642 1
54 | 74308118 Bind screw M5x 10 4
55 | 74308606 Push button switch AH30-VIRG1 1
56 | 74308605 Push bution switch AHZ0-G1G10 1
57 | 74308803 Push button switch AH30-FY10 1
58 | 74308611 (74164430) | Toggle switch 5-6A 1
59 | 74307143 CGable (CR-1EX) 601317%a 1
80 | 74307144 Cable {CR-2EX) 6013180 1
61 | 74307145 Cable (CR-3EX) 6013181 1
62 | 74307132 Cable {CR-4EX)} 818771 1
63 | 74307163 Cable (CR-5EX) 6013183a 1

64 | 74307147 Cable (CR-6EX) 80131972 1
85 | 74308126 {36004615) | Code lock NC-1 5
86 | 74308127 Code lock NC-2 1
67 | 74307213 Contro! box 818731d 1
88 | 74307602 Cap screw Mé&x 18 &
69 | 74300517 (44027928} | Spring washer M8 6
70 | 74302328 (44027930} | Washer Ms 6
71 | 74307312 Control panel 818741b 1
72 | 74308118 Bind screw M5x 10 8
73 | 74308806 Push button switch AH3C-VIRO1 1
74 | 74308602 Push button switch AH30-FG10 1
75 | 74308803 Push button switch AH30-FY10 1
76 | 74308601 Push button swiich AH25-5FG10 2
77 | 74308512 Select switch AH30-P3B11 1
78 | 74308811 (74347801) | Select switch AH30-P2ZB1Q 1
79 | 74308513 Select switch AH30-J2AC1A 1
B0 | 74308613 Toggle switch WD-1114 1
81 | 74308530 Pilot lamp BD-1402G &
82 | 74306702 Connector 1-480701-2 red 3-pole 1
83 | 743086705 Connsctor 1-480701-6 blue 3-pole 1
84 | 74306701 Connector gigg?;?m-a white 1
85 | 74306709 Connector ooy 00 white 1
86 | 74306716 Connector }‘E‘fggg;"g“"" whita 1
B7 | 74306812 Sockst 350550-1 27

RN BT 1988/6/30

85—



Unit No.11

From serial No.03670013 and after.

Electric{ 1)

F 0

1988/5/30

86—



Unit N0,1 1

Electric {1} From serial No.03670013 and after.
ingg'x Parts No. Parts Name Drawing No. or Type | Q'y Note
88 | 74307317 Control panel 828691a 1
89 | 74307913 Round head machine screw M4 x 10 4
80 | 74307801 Toothed lock washer M4 4
91 | 74307403 Push button box 828558a i
92 | 10444102 Round head machine screw M&x10 4
93 | 74307802 Toothed lock washer M6 4
84 | 74307412 Caution plate 828692a 1
a5 | 74307413 Legend plate 8286493 1
96 | 74308602 Push button switch AH30-FG10 1
97 | 74308507 Thermal sensor TF-51P-1 1
98 | 74307824 Hose band TM-14455850 1
99 | 74307136 Cable {(S-4EK) 818993 1
100 | 74307152 Cable (S-5EK) 6013177a 1
101 | 74308126 {36004815) | Code lock NC-1 1
102 | 74306919 Junction box (G} 818542 1
108 | 74307602 Cap screw MEx 16 4
104 | 74300517 {44027928) | Spring washer Ms 4
108 | 74302328 (44027930} | Washer M8 4
106 | 74307826 TMH mount 2
107 | 74307624 Pan head machine screw M5 x 12 2
108 | 74307606 (44552818) . Washer M5 2
109 | 74308924 Junction box (C) cover 818543t 1
110 | 74305017 Pan head machine screw MSx 10 4
111 | 74300516 {44027927) | Spring washer M5 4
112 | 74306821 Rubber packing 383322a L= 550 1
113 | 74306803 Receptacle 208036-1 1
114 | 74306825 Pin 66099-2 13
115 | 74307620 Pan head machine screw M3 x 10 .4
116 | 743078612 Spring washer K3 4
117 | 74307605 Washer M3 4
118 | 74307616 Nut M3 4
119 | 74306709 Connector 1-480705-0 white 6-pole 1
120 | 74306712 Conneclor 1-480707-0 white 9-pole 1
121 | 74306701 Connector 1-480701-0 white 3-pole 1
122 | 74306706 Connector 1-480701-9 black 3-pole| 1
123 | 74308812 Socket 350850-1 18
124\ 74308205 Connector BSG-13 1
125 ¢ 74308228 Plug NCS8-253GPM 1/2 1
18988/8/30

—8 7



Unit No.11
Electric (1}

OE/9/8861

From serial No.03670013 and after.




Unit No«1 1

Electric (1} From serial No.03670013 and after.
!ﬁgs,x Parts No. Parts Name Drawing No. or Type | Qty Note
126 | 74306820 Junction box {T) 8185444 1
127 | 74307602 Cap screw Mg x 16 8
128 | 74300517 {44027928) | Spring washer M6 6
129 | 74302328 (44027930) | Washer M6 8
130 | 74306926 Junction box (1) cover 818545 1
131 | 74305017 Pan head machine screw M5 x 10 6
132 | 74300516 {44027927) | Spring washer M5 6
133 | 74307818 Terminal block E-20 8
134 | 743078114 Edge plate F-25E 1
135 ; 74307007 Lock bracket FK-1 2
136 | 74307919 Channel base BLF L=100 1
137 | 74307923 Mark band |=860 1
138 | 74305017 Pan head machine screw M5 x 10 2
139 | 74300516 (44027927) | Spring washer Ms 2
140 | 74307606 (44552819} | Washer M5 4
141 | 74307721 (10372207) | Set screw M35 x 30 1
142 | 74300502 (13239613) | Nut M5 1
143 | 74308201 Connector ESB-1 2
144 | 74306805 Recaptacle 2061511 3
145 | 74306825 Pin 66099-2 111
146 | 74307620 Pan head machine screw M3x 10 12
147 | 74307612 Spring washer M3 12
148 | 74307605 Washer M3 i2
149 | 74307618 Nut M3 12
180 | 74306806 Heceptacie 2063086-1 2
151 | 74306804 Recaptacle 206043-1 1
152 | 74308867 Receptacie 206430-1 1
153 | 74306813 Socket 66101-2 78
164 | 74307620 Pan head machine screw M3x 10 16
1585 | 74307612 Spring washer M3 16
156 | 74307605 Washer M3 16
157 | 74307616 Nut M3 18
168 | 74306719 Connector 1-480711-0 white 15-pole 1
159 | 74306713 Connector 1-48G707-6 blue 9-pole 1
160 | 74306709 Connecior 1-480705-0 whits 8-pole 1
1681 | 74306706 Connector 1-480701-9 black 3-pole 1
182 1 74306701 Connector 1-480701-0 white 3-pole 1
163 | 74306705 Connector 1-480701-6 biue 3-poie 2
184 | 74308702 Connecior 1-480701-2 red 3-pole 2
165 | 74306703 Connector 1-480701-1 brown 3-pole| 2
1988/6/30

—B5—



Unit No.1 1

Electric (1) From serial No.03670013 and after.
index ; .

No Parts No. Parts Name Drawing No, or Type Q'ty Note

yallow

166 | 74306704 Connactor 1-480701-4 3-pole 1

167 | 74308812 Socket 350550-1 57

168 | 74307934 Hubber bushing 38A 1

1988/6/30



Unit No.11
Electric(I) From serial No.03670013 and after.

]

&®



Unit No.1 1

Electric{ 1) From serial No.03670013 and after.
;”ggx Parts No. Parts Name D.rawing No.orType | Qty Note
169 | 74307106 Cable (striker) 818723-18 1
170 | 74303021 {74158802) | Q-ring P-21 1
171 | 74308203 Conneclor BDC-18-13 1
172 | 74307701 Flexible tube MPF-1305m 1
173 | 74308202 Conneclor BL.G-13 1
174 | 74307707 Stesl wire %0.9 L= 150 1
175 | 74307134 Cable (5-1) 818989 1
176 | 74307135 Cable (§-2) 818990 1
177 | 74308128 Code lock PG-29 1
178 | 74308126 (36004615) | Code lock NC-1 1
179 | 74307150 Cabile (S-3) 6012845 1
180 | 74308126 (36004615) | Code lock NC-1 2
181 | 74307153 Cable (8-6EX) 5013178 1
182 | 74308126 (36004615} | Code lock NC-1 1
183 | 74307139 Cable {C-1EX) 6013184 1
184 | 74307140 Cable {C-3EX) 6013185 1
185 | 74308126 (36004618) | Code lock NG 1
186 | 74307141 Cable (C-4EX) 818758a 1
187 | 74307142 Cable {C-5EX) 6013187a 1
188 | 74308126 {36004815) | Code lock NC-1 2
189 | 74307154 Cable (T-1) 5012047 1
190 | 74307161 Cable (T-8EX) 818754a 1
181 ] 74308126 (36004615) | Code lock NC-1 1
192 | 74308313 (74163503} | Limit switch BZE6-2RN-J 2
193 | 74308820 Proximity switch TL-W5E1 cable 2 m 4
194 74308132 Terminal block ass'y ML-3391-C 4 pin 2
195 1 74308621 Proximity switch TL-X5F2-7 cable 2 m 1
196 | 74308622 Proximity switch TL-X2F1-7 cable 2 m 3
197 | 74308625 Foot switch 7930022 1
198 | 74307703 (74307701) | Flexible tube MPF-13 1
199 | 743068808 Receptacle NCS-253RF 1
200 | 74307424 Sticker B28707a 1
201 | 74307425 Sticker AS-K1000 1
202 | 74307426 Sticker AS-K1001 1
203 | 74307428 Sticker AS-K1008 1

1988/6/30



Unit No.11

From serial No.03670013 and after.

Electric (1)

1988/8/30



Unit No. 1 1

Electric (1) From serial No.03670013 and atter.
Engzx Parts No. Parts Name Drawing No.or Type | Qy Note

204 | 74308623 Proximity switch TL-T6E1-7 4
205 | 74307206 Gable (T-2) 818987 1
208 | 74307207 Cable (T-4EX) 6510127 1
207 | 74307157 Cable (T-8EX) 6013189 1
208 | 74307137 Cable (T-8-1EX) 818968 1
209 | 74307138 Cable (T-6-2EX) 818967 1
210 | 74308126 {(36004615) | Code lock NC-1 2
211 | 74307160 Cable {T-8EX) 6013192 1
212 | 74307182 Cable {T-9EX) (Frontfan) | 818755a 1
213 | 74307118 Cable {T-10EX) {Rear fan) 818756a 1
214 ; 74307164 Press motor cable 818968 1
215 | 74308208 Cable connector ESB-1 1
216 | 74307212 Cable N 03 m 1
217 | 74307802 Cap screw MEx 18 1
218 | 74300517 (44027928) | Spring washer M6 1
219 | 74302328 (44027930) | Washer M6 1
220 | 74307713 (37117916) | Saddle CH-13 4
221 | 74307714 Saddle CH-215
222 | 74307715 Saddle CH-39 12
223 | 74307718 Saddle CH-51 3
224 | 74300714 Round head machine screw M5 x 10 27
225 | 74307823 Band CV-380 20
226 | 74307822 Band CV-200 30
227 | 74307821 Band CV-150 10
228 | 74308221 Coil tibe P-4 1m 1
229 | 74308222 Coil tube P8 1m 1
230 | 74308223 Coil tube P12 1m 1
231 | 74307726 Lug terminal F1.25-84 20
232 | 74307727 Lug terminal F1.25-3.5 20
2331 74307728 Lug tarminal F5.5-6 10
234 | 74308204 Connector FJ-B 15
235 1 74307429 Sticker 828943 2

94 1988/6/30



Unit No.11
Electric {1} From serial No.03670013 and after.

-95.. 1988/6/30



Unit No.1 1

Electric (1) From serial No.03670013 and after.
!n;ilsx Parts No. Parts Name Drawing No. or Type | Q'ty Note
236 | 74307518 Vertical duct 828864a 1
237 | 74302812 Cap screw M6 x 10 1
238 | 743067417 Direction packing 828598 2
239 | 74300808 {44235241) | Cap screw M8 x 20 8
240 | 74300518 {10001521} | Spring washer M8 8
241 | 74300511 Washer M8 18
242 | 74300504 (10001517) | Nut M8 8
243 | 74307320 Tilting duct 6013167 1
244 | 74307602 Cap screw Mé x 16 6
245 | 74300517 {44027928) | Spring washer M6 &
246 | 74302328 {44027930) | Washer M6 8
247 | 74307017 Duet covar 818872 1
248 | 74307021 H.O.duct 818673 1
249 | 74307001 H.l.duct 218614 1
250 | 74307502 Outer telescope 828831 1
251 | 74302812 Cap screw M&x 10 1
252 | 74307506 Inner telescope 831373 1
253 | 74307005 Bracket 818616 4
254 | 74302812 Cap screw M6 x 10 4
258 | 74300517 {44027928) | Spring washer Mé 4
256 | TA302328 (44027930) | Washer Mé 4
257 | 74307025 Connection duct 818674a 1
258 | 74307420C Connection packing 828699a 1
259 | TA300604 Cap scraw M6 x 15 8
260 | 74300517 {(44027928) | Spring washer Ma 8
261 | 74302328 (44027930) | Washer Ms 8
262 | 74307508 Stopper £28833 4
263 | 74307513 Push rod 828838 4
264 | 74307629 Wing bolt Md x 25 8
265 | 74300515 (44027327) | Spring washer M4 8
286 | 74300510 Washer M4 8
267 | 74308819 Rubber packing 383322a L= 140 4
268 | 74306820 Rubber packing 38322a L= 145 2
269 | 74307328 Duct earth cable (B) 828723 3
2706 | 74307325 Duct earth cable 828724 3
271 | 74307327 Duct earth cable (C) 828726 3
272 | 44027732 Pan head machine screw Méx 12 13
273 | 74307609 Toothed lock washer AZ-8 13
1988/6/30



Unit No.11

From serial No.03870013 and after.

Electric (1)

-G7-

1988/6/30



Unit No. 1 1

Electric (1} From setial No.03670013 and after.
3”&:?‘ Parts No. Parts Name Drawing No. or Type | Qty Note
274 | 74307239 X-axis motor cable cover {A) 8013131a 1
275 | 74315324 (10442842) | Truss head machine screw Maxi2 3
276 | 74307238 X-axis motor cable cover (B) 8510110 1
277 | 74315324 (10442842) | Truss head machine screw M8x 12 4
278 | 74307241 X-axis motor cable cover (C) 8013132a 1
279 | 74315324 {10442842) | Truss head machine screw M8x 12 3
280 | 74307266 Support 820346 1
281 | 74300606 (44235241) | Cap screw M8x20 2
282 | 74300511 Washer M8 2
283 | 74307255 Duct cable cover 6510111 1
284 | 74315324 (10442842) | Truss head machine sccrew M8 x 12 2
285 | 74307416 Legend plate (motor model) 818977 1
286 | 74307916 Drive screw rivet %2 L=48 4
287 | 74307252 Lub. motor cover 821411a 1
288 | 74315324 (10442842) | Truss head machine screw M8x 12 3
289 | 74307263 Solenvide cable cover 821412 1
290 | 74315324 (10442842) | Truss head machine screw M8x 12 3
201 | 74307235 Pressure switch cover 821413 1
292 | 74315324 (10442842} | Truss head machine screw M8x 12 2
293 | 74307246 Y-axis motor cable caover 8013133 1
204 | 74315324 (10442842) | Truss head machine scraw M8 x 12 4
295 | 74307258 Junction box cable cover 6013136 1
296 ; 74315324 (10442842) | Truss head machine screw MBx 12 3
19B8/8/30

—08—



Unit No.12

Electric { 11 )

uﬂ’/

N .,._
B (L]
CICR 5 CF

1]
]

&
:
erler
3 205 A
b | £ 2ot
PCE ]
nes fowrs

crleBion

#2 (piolen
21 #)
3

AN

RO

From serial No.03670013 and after.

~GO-

88187180185

izollz51iz24

133 29)127 Er[li: 1‘

)

1OBB/B/30



Unit No., 1 2

Electdc (11 From serial No.C3670013 and after.
'“Sg.x Parts No. Parts Name Drawing No.or Type | Qtty Note
1 | TA308301 (74164402) | Circult breaker (NFB) EA83/60 1
2 | 74307527 insulating plate A1-32 1
3 | 74307806 Lever N-3A 1
4 | 74308535 Circuit protector (CP2) CP32E5/ AC 1
5 | 74308538 Circuit protector {CP3) CP32E/1TWD AC 1
6 | 74308837 Circuit protector {CP4) CP31ESDDC DG 1
7 | 74308538 GCircuit protector (CP-20,21,22) | CP32E/08W AC 3
8 | 74308539 Circuit protectar {CP23) CP31E/0.25W AC 1
9 | 74308540 Circuit protector (CP24) CP31E/1W AC 1
10 | 74308541 Circuit protector (CP25,26) CP32E/1W AC 2
11 | 74308829 (74342818) | Sockst CP-51A 3
12 | 74306830 (74342817) | Socket CP-82C 7
13 | 74308101 (74164525) | Fan CT3B55 1
14 | 74307211 Cabie #16415 1
15 | 74308104 Guard #20132-2 2
16 | 74308322 Magnet contactor (MFA)} ﬁgfgg\fﬁ col 1
17 | 74308519 Hour meter (HM) T™M-25 25;5‘ g\;u;s i
18 | 74308429 Noise filter (VARZ) Z10L221 10
18 | 74307811 Piate 10P 2
20 | 74308415 Resistor (r3) 1.2k 1W 8
21 | 74308524 (74342524} | Fuse (Ful0A,B) é%fég\(;{% oA 2
22 | 74308525 (74342523} | Fuse (Fui0A,B) &Bﬁﬁgﬁ'% 2
23 | 74308522 Fuse (Fut) TRM-2 2A 1
24 | 74308528 Fuse holder #30321 3
25 | 74308520 Fuse {Ful4AB} ATM-5 200/230V 2
26 | 74308521 Fuse {Fui4AB) ATM-3 400/460V 2
27 | 74308528 Fuse holder #30312 1
28 | 74308404 Rectifier (BRi1) DS10BNL 1
28 | 74308408 (74164126} | Condenser {(C1) 2200uF 50WV 1
30 | 74308411 (74164203) | Resistor (R1) 1000 20W 1
31 | 74308302 Circuit breaker (NFB10) EASS3BOW 200/230V 1
32 | 74308303 Circuit breaker (NFB10) EASZ/A0W 400/480V 1
33 | 74308335 Circuit breaker (NFB15) SA33/15 200/230V 1
34 | 74308338 Circuit broaker (NFB15) SA33/10 400460V 1
35 | 74308425 Thermai controfler (TC) Pt 1006 0-50°C !
38 | 74308831 Socket TP28X 1
37 | 74307816 Clip FX-4 1
38 | 74308543 Circuit protector {CP-15) CP31EAW DDC 1
39 | 74308541 Circuit protector {CP-29,30) CP32ENW 2
40 | 74306829 (74342818) | Socket CP-51A 1
1688/8/30

~100~



Unit No,1 2

Electric (I1) From serial No.03670013 and after.
inﬁ:‘x Parts No. Parts Name Drawing Na. or Type Qty Note
41 | 74306830 (74342817) | Socket CP-$2C 2
42 | 74308112 Block terminal {TB) F25/4 2
43 | 74308136 Block terminal (TB) Fi5/10 1
44 | 74308137 Block terminal (TB) F15/33 1
45 | 74308140 Block terminal (TB} MF333/46 3
46 | 74308139 Block terminal F15/16P 1
47 | 74308142 Block terminal MF333/14P 1
48 | 74307729 Lug terminal 22-58 4
49 | 74308206 Connector (TM-1,2,3) 206308-1 3
50 | 74306813. Socket 86101-2 97
51 | 74308561 P.C.B.(PCB1) 1
52 | 74308511 Select switch (S5-4,-6) AH30-P2B10 2
53 | 74308510 Select switch (S5-3) AH30-P2BO1 1
54 1 74307735 Sticker $-52024 1
55 | 74308511 (74347801) | Select switch (8510} AH30-P2B10 1
56 | 74307741 Sticker §-54230 1
57 | 74308418 (74164022) | Control relay HHB2P DC24v 11
58 | 74306814 Socket P68 10
59 | 74308417 (74164018) | Control relay HH54PW DC24V 8
80 | 74308816 Socket o TP514 8
61 | 74308422 (74163623) | Diode SIB01-02 13
62 | 74308423 Diode $IB01-06 1
83 | 74307830 (10569428) | Rail TH35-7BAL L=400 1
64 | 74306817 Socket TP68X i
65 | 74308418 (74164022) | Control relay HHB2P DC24V 9
86 | 74306814 Socket TP68 9
67 | 74308422 (74163623) | Diode SIB01-02 g
68 | 74308429 (71108415) | Noise filter Z10L221 1
69 | 74308330 Transformer {TF1) e e oL 1
70 | 74308308 Magnet switch (MHD) i@?@&?&?&owmv 1
71 | 74308309 Magnet switch (MHD) NoTooe 5 a A acosoy | 1
72 | 74308431 Noise filter DCR2-50A22 1
73 | 74308432 Noise filter DCR4-60A55 1
74 | 74308310 Magnet switch (MDF) N oo p ooV 1
75 | 74308311 Magnet switch (MDF) S TN ool AC o0V 1
76 | 74308428 {74184321) | Noise filter ENB221C-14A 1
77 1 74308432 Noise filter (SPK2) DCR4-80A-55 1
78 | 74308431 Noise filter (SPK1) DCR2-50A-22 1
79 | 74308413 Resistor {17) 1k 50W 1
80 | 74308414 Resistor (18) 702 150W 1
1988/8/30

=101~



Hnit No.1 2

Electric (1) From serial No.03670013 and after.
Eng:x Parts No. Parts Name Drawing No. or Type | Q'ty Note
81 | 74308331 Transformer (TF10) oo 5200230950V 1
82 | 74308407 Condenser (C5) 47C0uF 100V 1
83 | 74308408 Condenser (C6) 47uF 250V 1
84 | 74308404 Rectifier (Rf2) DS10BNL 1
85 | 74308533 (74340951) | LED BD1401R 2
86 | 74308534 (74340952} | LED BD1403A 1
87 | 74307740 Sticker 5-54434 3
88 | 74308415 Resistor 1.2k W 3
82 | 74308150 Cable (EM OUT) VCT125 mmfx2¢ L=3m 1
80 | 74308150 Cable (EM IN) VCT 125 mmPx2e L=25m| 1
91 | 74308151 Cable (H1) VCT2mm? L=9m 1
92 | 74307730 Lug terminal £2-4 18
93 | 74308152 Cabie (H2) VCY 125 mm?x 4c L=8m 1
94 | 74307727 Lug terminal F1.25-35 8
95 | 74308153 Cable (H3) VCT 0.75 mm? x 3¢ L=14m 1
98 | 74307727 Lug terminal F1.25-35 3
87 | 74307710 8.C.lock SCL-18A 1
98 | 74307711 5.C.lock SCL-14A 1
98 | 74307749 (74326501} | Sticker (electrical box) AS-K100CA) 1
100 | 74307750 (74326502) | Sticker (door) AS-K1006B 1
101 | 74307755 (74326508) | Sticker (door) AS-K10058 1
102 | 74307751 {78185224) | Sticker (voltage} AS-K1000C 1
103 | 74307754 (78185225) | Sticker (wiring) AS-K1001H 1
104 | 74307753 (78185227 | Sticker {ground) AAS-KI001G 1
105 | 74307752 {(78185228) | Sticker {ground) AS-K1001F 1
106 | 74307743 Sticker (fuse) 5-53638-1 1
Autoe-index (option}
107 | 74308418 (74164022) | Control relay HHB82P DC24V 2
108 | 74308814 Socket TP&8 2
108 | 74308422 (74163623} | Dicde SiBo1-2 2
110 | 74308542 ' Circuit protector (CP10) CP32E/1WD 1A 1
111 | 74306830 (74342817} | Socket CP-52C 1
112 | 74308522 Fuse (TRM-2) 2A 1
113 1 74308528 Fuse holder 30321 1P 1
114 | 74308141 Block terminal {TB) MF333/16 1
115 ] 74308138 Block terminal (TB) F15/2 1
116 | 74307911 Plate 10P 1
117 | 74308429 (71108415} | Noise filter Z10L221 2
118 | 74308511 {74347801) | Select switch {$5-18) AH30-PZB1C 1
1988/6/30

~102-



Unit No.1 2

Electric (11) From serial No.03670013 and after,
mﬁﬁf‘ Parts No. Parts Name Drawing No. or Type | Qty Note
119 | 74307742 Sticker S-82377 1
120 | 74308206 Connector (TMO-2EX} 206306-1 3
121 | 74308813 (74306813) | Socket 66101-2 16
122 | 74308560 P.C.B.{PCB-2) 5-34326-2 i
123 | 74307738 Sticker (Fuse) $-53838-2 1
Counter (option}
124 | 74308552 Time counter (Power on) TH1345 50Hz 1
125 | 74308553 Time counter (Power on} TH1346 60Hz 1
126 | 74307738 Sticker (hour meter) S-52108 1
127 | 74308554 {74165509) | Sheet counter (CT-1,-2) AK41185 AC100V 2
128 | 74307736 Sticker {cycle counter) 852052 1
129 | 74307737 Sticker {press counter) S-52054 1
130 | 74308418 (74164022) | Control relay HHE2P DC24V 2
131 | 74306814 Socket TP&8 2
132 | 74308422 (74163623) | Dicde SiB01-2 2
133 | 74308429 (71108415) | Noise filter Ziok2 2
1988/6/30

~103~




